
ETKA

Model

A6Q

Year

2001

17.06.2015MG

1

SG

15

Illustration

115-080

Restrictions UPD

1071

 8:54

EPIS 262

EC TC VIN Sales Type

ANK FBD WAUZZZ4BZ1N077875 4B604Z

et_bild.frm



ETKA

Model

A6Q

Year

2001

17.06.2015MG

1

SG

15

Illustration

115-080

Restrictions UPD

1071

 8:54

EPIS 262

EC TC VIN Sales Type

ANK FBD WAUZZZ4BZ1N077875 4B604Z

Pos Part Number Description Qty Model

Page: 001

Remark

oil pump

oil filter

oil filter bracket

oil dipstick

4.2 ltr. 8-cylinder:

ARS,AQJ,ASG,

ANK

   1   077 115 105 D oil pump

F             >> 4B-1-075 000* 1

  (1)   077 115 105 F oil pump

F 4B-1-075 001>>* 1

   2   077 115 121 G chain sprocket 1

   3   N   104 687 01 socket head bolt with inner

multipoint head

M8X20 1

   4   N   908 578 01 socket head bolt with inner

multipoint head

M9X35 3

   5   N   014 705 3 socket head bolt with

hexagon socket head

M6X25 3

   6   077 115 124 A chain tensioner 1

   7   077 115 121 F chain sprocket 1

   8   077 115 125 A drive chain 1

  12   077 121 437 o-ring 2

  13   077 117 411 A coolant pipe 1

 (14)   077 117 021 Q oil cooler 1

 (15)   077 115 405 M oil filter bracket 1

  15A   077 198 405 gasket set for oil filter

holder

1

  16   N   104 688 01 socket head bolt with hexagon

socket head (combination)

M10X65 4

  17   N   903 316 04 socket head bolt with hexagon

socket head (combination)

M10X40 1

  20   077 115 561 G oil filter 1

  25   077 117 412 C coolant pipe

(oil cooler > water pipe)

1 ARS,AQJ

  25   077 117 412 C coolant pipe

(oil cooler > water pipe)

F             >> 4B-1-069 000* 1 ASG,ANK

et_text.frm



ETKA

Model

A6Q

Year

2001

17.06.2015MG

1

SG

15

Illustration

115-080

Restrictions UPD

1071

 8:54

EPIS 262

EC TC VIN Sales Type

ANK FBD WAUZZZ4BZ1N077875 4B604Z

Pos Part Number Description Qty Model

Page: 002

Remark

  25   077 117 412 C coolant pipe

(oil cooler > water pipe)

F 4B-1-069 000>>* 1 ASG,ANK

 (25)   077 117 412 M coolant pipe

(oil cooler > water pipe)

for vehicles with auxiliary

heater

F 4B-1-069 001>>* 1 ASG,ANK

  26   077 121 109 A coolant hose 1

  27   N   016 402 1 spring band clamp 23X15 2

  28   N   010 215 27 hexagon bolt M6X15 2

  29   N   011 524 23 washer 6,4X12,5X1,6 2

  39   077 115 143 D centre sleeve 10,4X12X12 2

  40   077 115 607 E oil dipstick

F             >> 4B-Y-075 000*

orange

1

 (40)   077 115 607 F oil dipstick

F 4B-Y-075 001>>* 1

  41   077 115 630 J tube for oil dipstick 1

  42   034 115 427 B o-ring 12X2 4

  43   N   100 052 04 hexagon head bolt (combi) M8X18 1

  44   077 121 486 coolant pipe

F             >> 4B-X-125 000* 1

  45   N   014 740 4 socket head bolt with

hexagon socket head

M6X16 5

  46   N   101 896 01 socket head bolt with hexagon

socket head (combination)

F             >> 4B-X-125 000*

M5X25

1

  47   077 115 143 D centre sleeve 10,4X12X12 2

  48   N   909 346 01 banjo bolt

F 4B-X-125 001>>*

6

1

  49   N   013 811 4 o-ring

F 4B-X-125 001>>*

10X13,5

1

et_text.frm


